
  

 

BITOU MUNICIPALITY 

 

TECHNICAL REPORT 
 

FOR 
 

UPGRADING OF KURLAND WATER SOURCES, 

 WATER TREATMENT WORKS,  

RESERVOIR AND BULK SUPPLY PIPELINES 
 

(REVISION 5) 
 

October 2022 

 

COMPILED FOR: 

Bitou Municipality 
Contact person: M Rhode 
Private Bag X1002 
Plettenberg Bay 
6600 
Telephone: +27 (0)44 501 3172 
email: mrhode@plett.gov.za 

 

 

COMPILED BY:      

Neil Lyners & Associates (RF)(Pty) Ltd 
Contact person:  F VAN ECK  Pr Eng 
Blue Mountain Office Park  
149 Park Road, PO Box 757, George  6530 
Telephone: +27 (0)44 887 0223  
Facsimile:  +27 (0)44 887 0741 
email: francois@lyners.co.za 

www.lyners.co.za  

 



BITOU MUNICIPALITY 

TECHNICAL REPORT:  UPGRADING OF KURLAND WATER SOURCES, WATER TREATMENT  
[...]
PO Box 398, Bellville 7535 
South Africa 
Telephone: +27 (0)21 912 3000 

 

 

 

iX engineers (Pty) Ltd Reg No: 2016/275143/07  VAT NO: 4510274733 
Directors: MM Leshabane (CEO), JC Karemaker (Executive), JH vd Mescht (Executive), JAH Coetzee (Executive) 

MA Msimang (Non–Executive Director & Chairperson) 

1. INTRODUCTION 

Lyners consulting engineers approached Theunis Duminy of iX engineers to assist with the investigation and 

recommendation of both a capacity- as well as a process upgrades that would enable the Kurland Water 

Treatment Works (WTW) to successfully receive and treat the raw water from the different sources 

(groundwater and surface water) to the community of Kurland in the form of sustainably safe drinking water.   

This Technical Memo touches on some of the envisaged requirements that would have to be included before 

proposing an appropriate upgrade intervention. 

2. THE EXISTING KURLAND WATER TREATMENT WORKS 

The existing KURLAND WTW is a small water treatment plant, with a treatment capacity of 0.6Ml/d. There 

seems to have been 3 modules added in a piecemeal manner, with the current process train comprising of 

chemical dosing, coagulation, flocculation, settling, filtration, stabilisation and disinfection.  The plant consists 

of the following process units: 

• CHEMICAL DOSING 

o Surface water chemical dosing (Module 2): Soda-ash and aluminium sulphate is added to the 

raw water to aid both stabilisation and flocculation. While feasible to add as coagulant, this 

approach is currently not used, but it can be easily effected via a manually adjustable diaphragm 

dosing pump. No information is available on the mixing device at the two dosing points on the 

raw water feed line, and it is assumed that mixing orifices have been fitted to the main water line 

immediately after the soda-ash and alum dosing points to allow for in-line mixing of the 

chemicals. 

o Groundwater chemical dosing (Module 3): Initially, the facility was provided for chemical dosing 

of groundwater. However, given the relatively good water quality initially supplied from 

boreholes, the system was reconfigured to cater for groundwater to only pass through the rapid 

gravity filtration unit, whereafter it was disinfected with chlorine gas.  However, it is understood 

that the groundwater quality from both boreholes have deteriorated significantly and that 

dissolved iron is becoming a risk that requires additional treatment. 

• FLOCCULATION / COAGULATION / SETTLING 

o Flocculation/Coagulation (Module 2): The circular flocculator is a low energy, mechanically 

mixed unit which enables the chemical solution to mix with the raw water from surface sources 

to promote floc growth.  

  

  TECHNICAL MEMORANDUM  

DATE 2021/02/24 Ref No:  07492-00-WW-TEM-0001 

TO Francois van Eck (Lyners) EMAIL francois@lyners.co.za 

FROM  Theunis Duminy 
  Sonél van Wageningen 

EMAIL theunis.d@ixengineers.co.za 
 sonel.vw@ixengineers.co.za 

KURLAND WATER TREATMENT WORKS: THE EXSITING WTW AND RECOMMENDED 
UPGRADING TO ENABLE ACCOMODATION OF ESTIMATED FUTURE RAW WATER AND 
FLOW 



  

 

 Page 2 of 9 14 April 2021 

 

o Plate settler (Module 1): Currently this unit does not function as originally intended 

(flocculation/coagulation/settling) and is only used to provide additional retention time upstream 

of the additional rectangular concrete settling tank.  The plate settling tank is still provided with 

a battery of inclined plates through which the raw water flows in an upward direction, but floc 

carryover is evident. 

Water enters the unit directly after flowing through the mechanically mixed, flocculation unit, with 

the lamella plates supposedly contributing additional surface area. A single sludge outlet pipe 

was provided for disposal of sludge.  

o Rectangular settling tank (Module 2):  This tank serves as the main facility for settling of flocs 

and the separation of settled sludge from the clarified water.  The clarified water is directed to 

the gravity filter, with the existing configuration also allowing for (currently decommissioned) 

direct abstraction to pressure filtration.   

• FILTRATION 

o Rapid gravity filtration plant (Module 1): After passing through the rectangular settling tank, the 

clarified surface water gravitates into the circular, rapid gravity filtration unit. Groundwater supply 

from the two boreholes (1 decommissioned, the other functioning at less than 50% yield), is 

currently fed directly from the borehole rising main onto the circular, rapid gravity filtration unit.  

The rapid gravity filtration unit allows for the manual backwashing of the filter for cleaning 

purposes, with sequential air and water backwash capability being provided by a horizontal, 

centrifugal backwash pump and a positive displacement, rotary-lobe blower.   

Backwash water is discharged into the dewatering sump via a 200mm diameter outlet pipe, for 

discharge back to the nearby surface source.  

o Decommissioned surface water (Module 2) pressure filter (1 off): downstream of the rectangular 

settling tank, a dedicated pump was provided to pass settled water through a dedicated pressure 

filter before disinfection.  

o Decommissioned groundwater (Module 3) pressure filters (3 off): the boreholes would have 

pumped directly through a set of 3 pressure filters before disinfection.  

• DISINFECTION 

o Chlorination (Module 2): This disinfection facility consists of one cylinder mounted vacuum gas 

chlorinator unit dosing directly into the clearwater feed to the reservoir. 

• WASTE HANDLING 

o Backwash water and sludge disposal (Module 1): Backwash water from the filter unit(s) together 

with sludge discharge from the settling tank(s) collect in the dewatering sump. No backwash 

recovery system is in place to minimize water losses.  Settled sludge is discharged to the sewer 

for final disposal.   

  



  

 

 Page 3 of 9 14 April 2021 

 

3. EXISTING UNIT TREATMENT PROCESSES 

The existing plant is at its hydraulic capacity and does not seem to function well due to deteriorating water 

quality. It is understood that the raw water quality deteriorated slightly over time but has always been 

susceptible to water quality fluctuation and difficult to settle the light organic floc. 

Given this problematic raw water, a piecemeal upgrading history and a process train lacking a coherent and 

integrated design philosophy, it is clear that the facility will not be adequate for treatment of additional flows 

to the required potable Standards. 

A high-level Process Flow Diagram (PFD) of the existing works is provided in Figure 1 below: 

Figure 1: Process flow diagram of the Kurland potable water treatment plant 

The increased treatment capacity, currently estimated to increase from 0.6 Ml/d to 1.2 Ml/d, will require a 

coherent upgrade to enable the supply of potable water to an estimated increased future population. 

However, the raw water source providing this additional water is currently unknown. Since the form of the 

upgrade needs to cater for the raw water to be handled, it would be irresponsible to recommend an upgrade 

at this time without a proper understanding of the raw water quality to be treated. 

This Technical Memorandum therefore provides comment on the installed infrastructure and sets out the 

feasibility of a similar technology upgrade should it be appropriate for the new raw water resource. 

  



  

 

 Page 4 of 9 14 April 2021 

 

Table 1: Estimated design basis of existing process units 

Unit Capacity Comment 

Chemical dosing (serving Modules 1, 2 and 3) 

Soda-ash mixing tank 450 litre 

Soda-ash solution is manually prepared from + 10% 
dry Soda-ash (40 kg bags) and chlorinated water in the 
mechanically mixed Soda-ash tank. Soda-ash solution 
is then dosed into the raw water feed pipe via a 
manually adjustable diaphragm dosing pump 

Alum mixing tank 450 litre 

Alum solution is manually prepared from + 10% dry 
Alum (40 kg bags) and chlorinated water in the to the 
mechanically mixed Alum tank. Alum solution is then 
dosed into the raw water feed pipe via a manually 
adjustable diaphragm dosing pump to achieve the best 
(historically proven) flocculation 

Polymer solution  

Polymer solution can be taken directly from the 
polymer supply container via a manually adjustable 
diaphragm dosing pump to aid in the flocculation 
process (if necessary) by dosing into the raw water 
feed pipe. 

Flocculation unit (Serving Modules 1 and 2) 

LDPE Tank 10 m3  
LDPE tank with slow speed, vertical mounted 
mechanical mixer 

Flocculation zone of OEM clarifier (Serving Modules 1 and 2) 

Tank 0.8m w x 1m l x 3m d 
Mid steel tank with inlet, outlet and drain connections. 
Not currently used as settler, serves to provide 
additional flocculation retention time 

Plate/Lamella settling zone of OEM clarifier (Serving Modules 1 and 2) 

Lamella plates 27m2 
Unit not currently used as settled – but only to provide 
additional retention time for flocculation 

Rectangular Settling Tank (Serving Modules 1 and 2) 

Gravity Settling 
T.B.C Dimensions, Up-
flow Velocity of  ±0.5 – 
1.5m/hr 

Rectangular concrete tank 

Gravity Filtration (Originally serving Module 1, now serving Modules 1, 2 and 3) 
Tank 3 m high and 2.4m Dia Circular, rapid gravity filter vessel with grade silica sand, 

false floor and nozzles, capacity of 27.1 m3/h 
(±600 m3/d over 22 hours) 

Filtration rate 5 m/hr 

Backwash rate 20 m/h 

Pressure Filtration (Decommissioned Module 2) 
Amount of filters 1 off  

Diameter 1.5 m diameter  

Filtration rate 8 – 10 m/hr 14 m3/h (308 m3/d over 22 hours 

Pressure Filtration (Decommissioned Module 3) 
Amount of filters 3 off  

Diameter 1.1m diameter  

Filtration rate 8 – 10 m/hr 22.8 m3/h (500 m3/d over 22 hours) 

Chlorination (common to Modules 1, 2 and 3) 

Dosing range of 
chlorinator 

0.025 – 0.5Kg/h 
Flow of chlorine is controlled via a vacuum regulator.  
Booster pump activated as and when filtered water is 
drawn from the storage reservoir. 

 

  



  

 

 Page 5 of 9 14 April 2021 

 

4. WATER QUALITY 

The quality of the raw incoming water determines the process train that is required for successful treatment 
to potable Standards. Therefore, different constituents present in the raw water as well as their 
concentrations, along with the required product water demand, dictates the required process units as well 
as their respective design capacities.   

The Bitou Municipality makes use of different sources to supply the works, with the future basket of water 
resources as flows: 

• Existing, quantified raw water resources 

o Surface water from the Wit River 

o Groundwater from 2 Boreholes located on-site 

• Potential, unquantified raw water resources 

o Raw from Plettenberg Bay 

o Additional allocation from the Wit River 

o Additional groundwater from boreholes 

• Potential for potable water directly from Plettenberg Bay 

At this stage, it is unsure what raw water sources will be utilized, and to what extent, as feed water to the 

Kurland WTW for treatment.  

5. PRODUCT WATER REQUIREMENTS 

The product water shall comply with SANS 241:2015 Standard for Drinking Water Quality. It is understood 

that SANS 241:2015 is currently under review and some changes/additions are anticipated. 

Table 2 below details the current list of determinants and their applicable limits. However, once the revised 

document is accepted/approved and published, the new determinant requirements shall become applicable. 

Table 2: Blue Drop Limits (SANS 241:2015) for Drinking Water Quality 

DETERMINANT UNIT 
STANDARD 

LIMIT 
RISK 

E. Coli Count/100mℓ ND* Acute Health 

Fecal Coliforms Count/100mℓ ND* Acute Health 

Cryptosporidium Count/10mℓ ND* Acute Health 

Giardia Count/10mℓ ND* Acute Health 

Total coliforms Count/100mℓ < 10 Operational 

Heterotrophic plate count Count/mℓ < 1000 Operational 

Somatic coliphages Count/10mℓ ND* Operational 

Free Chlorine mg/ℓ <5 Chronic Health 

Monochloramine mg/ℓ ≤3 Chronic Health 

Conductivity at 25°C mS/m ≤170 Aesthetic 

Total Dissolved Solids mg/l ≤1 200 Aesthetic 

Turbidity NTU ≤5 Aesthetic 

Turbidity NTU ≤1 Operational 

pH at 25°C pH 5 – 9.7 Operational 

Ammonia as N mg/l ≤1.5 Aesthetic 

Calcium mg/l - - 

Chloride as Cl- mg/l ≤200** Aesthetic 

Fluoride as F- mg/l ≤1.5 Chronic Health 



  

 

 Page 6 of 9 14 April 2021 

 

DETERMINANT UNIT 
STANDARD 

LIMIT 
RISK 

Magnesium as Mg mg/l - - 

Nitrate as N mg/l ≤11 Acute Health 

Nitrite as N mg/l ≤0.9 Acute Health 

Sodium as Na mg/l ≤200 Aesthetic 

Sulfate as SO42- mg/l ≤500 Acute Health 

Sulfate as SO42- mg/l ≤250 Aesthetic 

Zinc as Zn mg/l ≤5 Aesthetic 

Aluminium as Al µg/l ≤300 Operational 

Antimony as Sb µg/l ≤20 Chronic Health 

Arsenic as As µg/l ≤10 Chronic Health 

Barium as Ba µg/l ≤700 Chronic Health 

Boron as B µg/l ≤2 400 Chronic Health 

Cadmium as Cd µg/l ≤3 Chronic Health 

Chromium (total) as Cr µg/l ≤50 Chronic Health 

Cobalt as Co µg/l - - 

Copper as Cu µg/l ≤2 000 Chronic Health 

Cyanide (recoverable) as CN– µg/l ≤200 Acute Health 

Iron as Fe µg/l ≤2 000 Chronic Health 

Iron as Fe µg/l ≤300 Aesthetic 

Lead as Pb µg/l ≤10 Chronic Health 

Manganese as Mn µg/l ≤400 Chronic Health 

Manganese as Mn µg/l ≤100 Aesthetic 

Mercury as Hg µg/l ≤6 Chronic Health 

Nickel as Ni µg/l ≤70 Chronic Health 

Selenium as Se µg/l ≤40 Chronic Health 

Uranium as U µg/l ≤30 Chronic Health 

Vanadium as V µg/l - - 

Dissolved organic carbon as C mg/l - - 

Total organic carbon as C mg/l ≤10 Chronic Health 

Trihalomethanes (total)*** mg/l - - 

Total Microcystin as LR µg/l ≤1 Chronic Health 

Phenols µg/l ≤10 Aesthetic 

*ND – Not Detected 

**According to SANS 241, the chlorine concentration of the product water should be <300mg/l.  However, based on previous 

experience it was proposed that a value of <200mg/l should be accepted as values above 200mg/l gives water a saline taste and 

result in customer complaints. This value is also in line with the WHO guidelines. 

***All Trihalomethanes (including Bromate (< 10 µg/l) as well as the sum of the disinfection by-products shall / should be monitored. 

6. PROPOSED UPGRADE OPTION 

Given that no information is available on the additional new raw water source's quality, the following scope 

of work is identified as likely to indicatively provide for a budget. This shall however be subject to a proper 

process design, based on a statistically representative dataset that properly defines the raw water quality in 

terms of contaminants of concern and variability. 

  



  

 

 Page 7 of 9 14 April 2021 

 

6.1 SHORT TERM 

From inspection, it is clear that the existing functional treatment infrastructure consists of the building, 

chemical dosing equipment, coagulation/flocculation tank, rectangular clarifier, circular rapid gravity filter, 

waste sump, clearwater tank, chlorine dosing equipment, duty pumps and blower. 

Roughly 50% of the filtration capacity have been decommissioned, depending on the actual pressure 

filtration rate required. 

Several changes and recommissioning of existing equipment can be contemplated to provide some 

redundancy and/or additional capacity, however it is unclear as to whether the decommissioned equipment 

is still serviceable. 

Provided that the pressure filters are still serviceable, the following recommissioning could be considered: 

• Existing Building 

o Provide a wall separating the chemical make-up area and MCC, with the MCC area being 
provided with a normally closed door and a positive pressure fan to ensure dust-free conditions; 

o Fix the chemical dosing area to be workmanlike and uncluttered by reconfiguring cable runs and 
pipework to allow uninterrupted and clear access to each functional area; 

o Provide the blower area with soundproofing and an external air intake to limit chemical dust 
intrusion; 

o Consider the use of an A-frame to assist with chemical handling directly from vehicles into the 
chemical storage area. 

• Groundwater Feed 

o Provide for an aeration cascade to release of noxious odours and effect oxidation of dissolved 
iron; 

o Split the groundwater feed to enter the lamella settler after the cascade; 

o Consider providing a pre-chlorination for enhanced oxidation of dissolved iron in the lamella 
settler; 

o Add a new LDPE tank serving as sump for the pressure filtration assembly; 

o Provide new feed pumps to the 4 off pressure filters; 

o Tie into the rapid gravity backwash pump; 

o Provide pipework as required for filter operation and backwashing using either HDPE or uPVC; 

o Tie into existing clearwater and backwash sumps. 

• Surface Water Feed 

o Bypass the lamella settler to deliver flocculated surface water only to the rectangular clarifier; 

o Retain the existing process stream from the rectangular clarifier to the circular rapid gravity filter 
as per the current installation. 

• Stabilisation 

o Retain existing system unchanged. 

• Disinfection 

o Retain existing system unchanged, after seeking expert intervention to make the single bottle 
system compliant to “SANS 10298:2009 Indirect small to medium-sized gas chlorination 
systems for the disinfection of water”; 

o Consider a safety shower/eye-bath to service chemical dosing and chlorine installations 
respectively. 



  

 

 Page 8 of 9 14 April 2021 

 

In theory, this upgrade could provide the facility with a surface water capacity of 27.1 m3/h and a borehole 

treatment capacity of 36.8 m3/h (14 m3/h from Module 2 filter and 22.8 from Module 3 filters). 

Assuming a 22hour day for the surface water treatment train (596 m3/d) and a 14hour day @ 10 litres/second 

sustainable yield for the borehole treatment train (515 m3/d), the existing facility could provide a treatment 

capacity of roughly 1 010 m3/d. 

The above work can be executed in-house by municipal staff, as the expensive unit treatment processes is 

largely available on site and it is likely to require about R 8 500 000.00 exclusive of VAT. 

6.2 LONG TERM 

From inspection, it is clear that the existing building, rectangular clarifier, waste sump and clearwater tank 

will very likely be serviceable for an upgraded works. However, the existing non-functional lamella settler 

and 4 off pressure filters have proven to be ill-suited to the application given operational experience. 

In addition to this, the circular rapid gravity filter is likely reaching its serviceable life and consideration should 

be given to constructed rapid gravity filters. 

Assuming similar water quality to that received currently, the envisaged long-term upgrade would most likely 

comprise of the following: 

• Common Facilities 

o Ablution facilities, kitchen, dining area, 2 offices and small on-site laboratory; 

o Conservancy tank; 

o Small pressure sustaining pump for on-site potable water. 

• Groundwater Feed 

o Aeration cascade (release of noxious odours and oxidation of dissolved iron); 

o Pre-chlorination for oxidation of dissolved iron; 

o Stabilisation (Lime addition and/or soda-ash) to prevent scaling nuisance; 

o Potentially need settling step if new groundwater will require metals precipitation; 

o Then onto filtration, stabilisation and disinfection. 

• Surface Water Feed 

o Upgraded flocculation/coagulation facility; 

o Increased settling/clarification capacity (possibly an additional settling tank); 

o Acceptable sludge disposal and recovery of supernatant. 

• Filtration 

o Provision of 2 new rapid gravity sand filters, complete with; 

 proper manual valve control (via extended spindles); 

 local stop/start control panel for the blowers and backwash pumps; 

 Safe and easy access to all structures (stairs, handrailing, site lighting, etc). 

o Depending on the water source, dual media filtration may be required; 

o Acceptable back-wash water disposal; 

o Duty/standby assemblies for backwash pumps and blowers. 

• Stabilisation 

o Consider using limestone stabilisation, combined with soda-ash – water quality dependant; 



  

 

 Page 9 of 9 14 April 2021 

 

o Additional lime dosing may be required for cost-effective stabilization – water quality dependant. 

 

• Disinfection 

o Upgrade the chlorine dosing installation to comply with “SANS 10298:2009 Indirect small to 
medium-sized gas chlorination systems for the disinfection of water”; 

o Consider providing for an auto change-over assembly; 

o Ensure that correct safety equipment and procedures are supplied and adhered to; 

o Safety shower and eye-bath. 

• Decommissioning of redundant process units and equipment in the current installation 

The budget for the above scope of work is estimated at around R 19 000 000 exclusive of VAT. 

7. CONCLUSION 

Given the above context, it is clear that the facility can be upgraded, but that the upgrade approach could be 

varied, based on the serviceability of decommissioned infrastructure, the redundancy philosophy, and most 

importantly, the water quality of the yet to be determined additional raw water source water. 

 

  
Theunis Duminy (Pr Eng) 

iX engineers (Pty) Ltd 

Sonél van Wageningen (Pr Eng) 

iX engineers (Pty) Ltd 

 



   

S:\Projects\Siviel\Plettenbergbaai\20028CG - Kurland Bulk Water & WTW Upgrade\BA - Reports\Technical Report for Kurland Bulk Water\2022-11-11 Revision 5 without 
highlight\20028CG - Technical_Report - Working.doc 

ANNEXURE F2 
 
 

TECHNICAL REPORT FOR KURLAND WATER TREATMENT 
WORKS BY REFLEKT WATER AUGUST 2022 

 



 

 

www.reflektwater.com 

1  

 

 

DESIGN REPORT 
FOR 

 
UPGRADING OF THE KURLAND WATER TREATMENT 

WORKS 

 

 

 

August 2022 

Rev02 

 

COMPILED FOR: COMPILED BY: 

Bitou Municipality 
 
4 Sewell Street, Plettenberg Bay, 6600 
Private Bag X1002, Plettenberg Bay, 6600 
 
Contact Person : Mr. E de Waal 
Telephone : +27 (0)44 501 3210 
Fax : +27 (0)44 533 6198 
E-mail : edewaal@plett.gov.za 

Neil Lyners and Associates (Pty) Ltd 
(in Collaboration with Reflekt Water (Pty) Ltd) 
 
149 Park Road, Blue Mountain Office Park, George, 
6530 
PO Box 757, George, 6530 
 
Contact Person: Mr. FJ van Eck 
Telephone : 27 (0)44 887 0223 
Fax : +27 (0)44 887 0741 
E-mail : francois@lyners.co.za 

 
  



 

 

www.reflektwater.com 

2  

REPORT DETAILS : 
 

Contract No.:  TBC 

Client: Bitou Municipality 

Client representatives: Etienne de Waal / Franclyn Samuel 

Lyners reference no : 22033CG 

Revision record and date Rev 2 : 11 August 2022  

Report prepared by: M Kritzinger / FJ van Eck 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

DISCLAIMER 

This report has been prepared on behalf of and for the exclusive use of BITOU MUNICIPALITY and is subject to 
and issued in accordance with the agreement between BITOU MUNICIPALITY and Neil Lyners and Associates (Pty) 
Ltd (LYNERS). LYNERS accepts no liability or responsibility whatsoever for it in respect of any use of or reliance 
upon this report by any third party. 

 
Copying this report without the permission of BITOU MUNICIPALITY and LYNERS is not permitted. 
 
 

REV DESCRIPTION ORIGINAL 
LYNERS 

APPROVAL 
DATE 

CLIENT 
APPROVAL 

DATE 

 
 
 

2 Design Report M KRITZINGER FJ VAN ECK 11 August 2022   

  



 

 

www.reflektwater.com 

3  

1 Contents 
2 Background ............................................................................................................................................. 5 

3 Water Sources ......................................................................................................................................... 5 

3.1 Wit River ......................................................................................................................................... 5 

3.2 Boreholes ....................................................................................................................................... 5 
[...]
9.4 Telemetry / SCADA .......................................................................................................................17 

10 Implementation Programme ............................................................................................................18 

11 Cost Estimates ..................................................................................................................................19 

ANNEXURE A: Process & Instrumentation Diagram (P&ID) ..........................................................................20 

ANNEXURE B: Site Layout .............................................................................................................................21 

 



 

 

www.reflektwater.com 

5  

2  Background 
Neil Lyners and Associates (RF) (Pty) Ltd (Lyners) has an active appointment in terms of Contract Number 
“SCM/2020/80/ENG” for professional engineering services for the period ending June 2023 with Bitou 

Municipality. 

Lyners received a project appointment to provide agreed services under the abovementioned contract 
number for the Kurland Treatment Works, of which the relevant individual project appointment to this 

report is for the upgrading of the existing Water Treatment Works(WTW), in support of current and future 

developments.  

The purpose of this Design Report aims therefore to provide details on the existing Kurland WTW, define 
the background, data, assumptions, and design principles informing the upgrade and allow the Bitou 

Municipality the opportunity to comment and agree on the way forward. 

3 Water Sources 
A report titled “TECHNICAL REPORT FOR UPGRADING OF KURLAND WATER SOURCES, WATER TREATMENT 

WORKS, RESERVOIR AND BULK SUPPLY PIPELINE” was prepared and submitted for Bitou Municipality in 
January 2021. In this report the existing water sources and potential options for upgrading the water supply 

to the Kurland WTW is discussed in detail. There are two water sources that supply the Kurland WTW 
namely the Wit River and boreholes in the vicinity of the WTW. 

3.1 Wit River 
The main raw water supply to the Kurland area is from the Wit River abstraction point. Water is pumped 

from a pump station at the Wit River abstraction point via a 700 m long 150 mm diameter rising main to 
the water treatment works. The capacity of the scheme is 648 kl/day. The abstraction from the Wit River 

is not exceptionally reliable since the delivery of 648 kl/day reduces drastically during dry periods. Back-up 
sources are therefore important to provide sustainable supply. 

3.2 Boreholes 
There are two fully equipped boreholes on the site of the Kurland water treatment works (WTW) with the 
equipping of a further two boreholes currently underway. A report by Groundwater Africa Titled “KURLAND 

GROUNDWATER INVESTIGATION: YIELD RECOMMENDATIONS FOR THE FOUR BOREHOLES AT THE 
KURLAND WATER TREATMENT WORKS” and dated 10 January 2022 gives the sustainable yield of these 

boreholes when operated continuously as shown in Table 3-1. The recommended combined yield is 8.2 l/s 
or 708 kl/d. The maximum combined yield is 9.2 l/s or 795 kl/d. 

 



 

 

www.reflektwater.com 

6  

Table 3-1: Recommended borehole yields for continuous (24 hrs/day) operation 

 

4 Design Capacity 
The required design capacity of the upgraded Kurland WTW was identified as 1100 kl/d with nominally 
550 kl/d supplied from the Wit River and 550 kl/d supplied from the boreholes. Operators will however 

have flexibility to choose between these two sources based on the availability and quality of the water 
from each. To reduce the amount of iron abstracted from the boreholes the boreholes pumps will be 

equipped with VSD’s and should ideally never be stopped. 

It is proposed that the Kurland WTW be designed based on a 16 hour per day operation. This reduces the 

operational burden from staff to work night shift and creates time for maintenance activities. The hydraulic 
design capacity of the plant would then be 1100/16 = 69 m3/hr (or 19.1 l/s). 

The boreholes and the Wit River will have separate pre-treatment trains due to the difference in water 

quality. The sizing of the pre-treatment trains will be according to the maximum supply from each source 
to enable the operators to maximise supply from each source at will as shown in  

 

 

Figure 4-1: Unit Process Design Capacities for Wit River Water Treatment 

 

pH adjustment

• 648/16 = 
41m3/hr

Coagulation

• 648/16 = 
41m3/hr

Flocculation

• 648/16 = 
41m3/hr

Dissolved Air 
Flotation

• 1100/16 = 
69m3/hr

• +12 m3/hr 
recycle 
stream = 
81m3/hr

Sand Filtration

• Dedicated 
filter for river 
water 
treatment

• 648/16 = 
41m3/hr

• +6 m3/hr DAF 
recycle 
stream = 
47m3/hr

Disinfection

• 1100/16 = 
69m3/hr



 

 

www.reflektwater.com 

7  

 

Figure 4-2: Unit Process Design Capacities for Borehole Water Treatment 

 

  

pH adjustment

•795/16 = 
50m3/hr

Oxidation

•795/16 = 
50m3/hr

Sand Filtration

•Dedicated filter 
for river water 
treatment

•At 6.7 m/hr
•795/16 = 

50m3/hr
•+6 m3/hr DAF 

recycle stream 
= 56m3/hr

Disinfection

•1100/16 = 
69m3/hr



 

 

www.reflektwater.com 

8  

5 Water Quality 
 

5.1 Wit River 
A data set of monthly samples taken over the period from January 2019 to February 2022 was received 

from Bitou Municipality and is summarized in Table 5-1. The data set dd not include the full SANS 241 list 
of parameters, but all parameters of concern for the Wit River source were included. 

Table 5-1: Wit River monthly sampling results (Bitou Municipality) 

Wit Rivier  Unit 10th 
percentile 

Average 90th 

percentile 
Temp   

   

pH   4.3 4.9 5.9 
Conductivity mS/m 8.0 42.9 86.4 
TDS mg/l 52.6 76.8 167.0 
Turbidity N.T.U 0.2 1.5 1.8 
Colour   64.8 175.3 321.2 
Alkalinity   0.0 3.7 7.0 
Total Hardness as CaCO3 mg/l 6.7 35.9 33.8 
Ca as CaCO3 mg/l 3.7 16.1 11.2 
Mg as CaCO3 mg/l 3.0 19.8 19.6 
E.coli /100ml 0.0 65.5 312.0 

 

The water has a low pH and low alkalinity. It is undersaturated (has a negative calcium carbonate 
precipitation potential) and therefore is considered corrosive. The colour is very high due to tannins or 

humic acids derived from the natural vegetation in the catchment. The turbidity is relatively low. 

5.2 Boreholes 
The Groundwater Africa Report included water quality testing of all four boreholes. It also referenced the 
water quality results from 2017 when boreholes GWA-Kur1 and GWA-Kur2 were yield tested. A comparison 

of the water quality from the boreholes in 2017 and 2021 reveals that the iron concentrations from these 
two boreholes have increased significantly while manganese concentrations also increased marginally.  

 



 

 

www.reflektwater.com 

9  

The sampling and testing done in 2021 included the newly drilled boreholes GWA-Kur3 and GWA-Kur4. The 
weighted average results based on the recommended abstraction rate for each borehole are provided in 

Table 5-2. 

Table 5-2: Weighted average water quality from 4 boreholes (2021) 

 

The borehole water also has a low pH and corrosive properties, similar to the Wit River. The iron and 

manganese levels from the boreholes are slightly above the SANS 241 aesthetic limits and there is a concern 
that these levels might increase more with time.  

5.3 Water Quality Standard 
The water will need to be treated to the SANS 241-2015 (potable) standard.  

6 Proposed Process 
The process design was done with consideration of the existing infrastructure available on site as well as 

the available footprint. The two water sources have very different water qualities. A process was sought 
whereby the same basic process can treat both streams, but with separate preconditioning steps.  

For the borehole water the preconditioning steps are pH adjustment and aeration to create conditions that 
are conducive for the oxidation and precipitation of iron. In addition, chlorine dosing is proposed to oxidise 

manganese on the sand filters. Chlorine dioxide is being investigated as an alternative to chlorine gas. 

For the river water the preconditioning steps are pH adjustment, coagulation and flocculation to remove 
the colour originating from tannins or humic acids in the water. 

When iron and manganese (from borehole water) mix with the humic substances in the coloured river 

water it becomes more difficult to oxidise these metals as explained by Reali et al.: 

“As widely related in several works, the humic substances responsible for the colour of natural 

water easily associate with metals and oxides forming usually coloured complexes. Due to its high 
stability when associated with NOM, the iron and manganese removal becomes more difficult than 



 

 

www.reflektwater.com 

10  

the removal of the free forms of these metals. As observed by Knoche et al. (1991), the organic 
complexes are very hard to be removed by oxidation and subsequent precipitation of Fe(OH)3.” 

Therefore, the oxidation of the iron and manganese in the borehole water is done separately from the river 
water. The optimal pH ranges for oxidation of the metals and coagulation of organic material in the 

coloured water differ (8.5 and 5.8 respectively) and it makes sense to precondition these streams 
separately. It should be noted that oxidation and precipitation of the manganese will not be complete after 

the preconditioning step as time is required for this process. While the preconditioning steps’ retention 
time will be oversized slightly with this in mind, the oxidation and precipitation of the metals will continue 

on the media filters.  

The existing settling tank will be converted to a dissolved air flotation (DAF) plant. The DAF process is more 
effective at removing colour than settling due to the nature of the low weight flocs typical of high coloured 

water. The DAF plant requires a much lower upflow velocity (8 m/hr) than settling (0.5 m/hr) and therefore 
the existing settling tank, when converted to a DAF tank, will have sufficient capacity to treat both the river 

and the borehole water. This means the DAF plant can be divided in two sections, one for treating river 

water and one for treating borehole water. DAF is not typically used for iron and manganese removal, but 
it could present some benefits such as increased retention time and oxygen to facilitate oxidation and 

precipitation of the metals. Some of the floc may precipitate in the bottom of the DAF tank where it can 
be removed periodically by opening the DAF desludging valves. Operational flexibility will be provided for 

the borehole water to bypass the DAF plant for direct filtration of the borehole water. 

The water from both sources will then pass through media filtration. Operators will have the option to 
blend both streams upstream of the media filters or to keep them independent. Chlorine disinfection is 

done before the water is discharged to the distribution reservoirs. Basic process flow diagrams are shown 
in Figure 6-1 and Figure 6-2. A brief overview of each process step is given in the following section. 

 

Figure 6-1: Simplified Process Flow Diagram for Wit River Water Treatment 

 

pH adjustment

• Lime or
• Caustic soda 

or
• Soda Ash
• Target pH of 

5.8 if alum 
used as 
coagulant)

• Target pH of 7 
if polyamine 
is used

Coagulation

• Alum and/or 
• Polyamine
• Rapid mix for 

good 
coagulant 
dispersion

Flocculation

• Polyamine is 
used as 
coagulant aid

• 2- or 3-stage 
mechanical 
flocculation

• retention 
time of 20 
minutes

Dissolved Air 
Flotation

• Convert 
existing 
settling tank 
to DAF

• Recycle ratio 
of 10%

• Hydraulic 
desludging

Sand Filtration

• Media 
filtration with 
silica sand 
media

• Concrete 
rapid gravity 
filters

• Air and water 
backwash

Disinfection

• Chlorine 
disinfection

• Chlorine gas 
with 
sidestream 
injection

• Or chlorine 
dioxide



 

 

www.reflektwater.com 

11  

 

Figure 6-2: Simplified Process Flow Diagram for Borehole Water Treatment 

 

6.1 pH adjustment – Borehole Water 
Both iron and manganese in the raw borehole water is marginally above the SANS 241 drinking water 

aesthetic limits, but it is expected that these levels may increase over the years as continuous abstraction 
is done. The weighted average pH of the water from the boreholes is 4.7. To oxidise iron a pH of above 7.5 

is optimal, while a pH of 8.5 is required to oxidise manganese. A pH of 8.5 will therefore be targeted for 
the borehole treatment.  

6.2 Oxidation of Metals - Borehole Water 
Iron and manganese ions that are present in the soluble divalent (Fe2+ and Mn2+) state need to be oxidised 
to higher valence insoluble states before it can be precipitated and filtered out. Aeration or chlorination is 

typically used for the oxidation step. Where borehole water is not complexed with natural organic matter 
(NOM) and at the correct pH range iron is typically oxidised rapidly through aeration. Manganese on the 

other hand oxidises at a much slower rate through aeration. Chlorine, chlorine dioxide or permanganate is 
typically used to oxidise manganese. Ozone could be used, but accurate dosing would be required since 

overdosing will convert manganese to permanganate which requires additional contact time to be reduced 

to insoluble manganese oxides.  

For this application manganese was marginally above the aesthetic limit and it should be possible to remain 
below the limit of 100μg/l without the addition of a strong oxidant. This simplifies operation and reduces 

the risk of producing disinfection byproducts (in the case of chlorine). When the borehole treatment train 
is run independently from the river water train, chlorine can be dosed without concerns over DBP’s since 

the NOM (or TOC) levels in the borehole source is very low at TOC <1.2 mg/l. 

The operational flexibility will be provided for a media filter to receive only borehole water, without prior 
blending with river water. This will  enable operators to operate this filter with a free chorine residual 

across the filter. This will create a manganese oxide coating on the media that will effectively adsorb 
manganese. For this filter alternatives to sand can be considered for improved iron and manganese 

removal. Engineered manganese oxide coated media like Katalox Light could be used in future to improve 
iron and manganese removal. 

pH adjustment

• Lime or
• Caustic soda or
• Soda Ash
• Target pH of 8.5 for 

iron and manganese 
removal

Oxidation

• Cascade weirs for 
aeration to oxidise 
iron and manganese

• optional chlorine dose 
for oxidation of 
manganese

• chlorine dioxide is 
being considered as 
alternative to chlorine 
gas, also to oxidise 
iron and manganese

Sand Filtration

• Media filtration with 
silica sand media

• Concrete rapid gravity 
filters

• Air and water 
backwash

Disinfection

• Chlorine disinfection
• Chlorine gas with 

sidestream injection
• Or chlorine dioxide



 

 

www.reflektwater.com 

12  

Chlorine dioxide is still being investigated as an alternative to chlorine for this application. It has some 
advantages over chlorine gas such as safety and being a stronger oxidant than chlorine. It also does not 

create as many disinfection by-product concerns as chlorine, although chlorite and chlorate formation 

needs to be controlled. 

6.3 pH adjustment – River Water 
Two options of coagulants are included for the river water treatment. The first is aluminium sulphate (or 

alum) and the second is polyamine. The two can also be used in conjunction with aluminium sulphate first 
as coagulant and polyamine second as coagulant-aid.  

When alum is dosed the optimal pH for coagulation is 5.8. Polyamine is less sensitive to pH and performs 

equally well over a wide pH range. When polyamine is dosed a pH of 7.5 can be targeted to protect 
equipment and concrete from corrosion. 

Operators can either dose lime or soda ash and set dosing rates to target a pH of 5.8 or 7.5. 

6.4 Coagulation – River Water 
When alum or polyamine is dosed as coagulant it is important to get rapid dispersion of the chemical 